
 

 

_________________________________________________________________________________________________ 

*Corresponding author e-mail: Rehabhamdy02@gmail.com; (Rehab H. Mahmoud). 

Receive Date: 06 May 2020,  Revise Date: 14 June 2020,  Accept Date: 22 June 2020  

DOI: 10.21608/EJCHEM.2020.29610.2638  

©2020 National Information and Documentation Center (NIDOC) 
 

 

Egypt. J. Chem. Vol. 63, No. 12 pp. 5193 - 5201 (2020) 

 

                                                                                                                      

Simple, Cheap and Low Waste System for Drinking Water Treatment 

Using Fabricated Polymeric Spiral Wound Ultrafiltration Modules  

Marwa .S. Shalabya, Heba Abdallaha, Sayeda M. Abdob, Rehab H. Mahmoudb*, A.M Shabanb 

aChemical Engineering and Pilot Plant Department, Engineering Research Division, National Research Centre, 
12311, Dokki, Giza , Egypt 

bWater pollution Department, Environmintal Pollution Research Division, National Research Centre, 
12311, Dokki, Giza , Egypt, 

  

Abstract 

Simple, cheap and low waste system for drinking water treatment was designed and installed as a pilot system. 

Ultrafiltration polymeric membranes were prepared using polyvinylchloride and polyvinylidene di fluoride. The 

membranes were prepared by phase inversion process and were characterized by scan electron microscope, 

mechanical testing and membrane performance test. Spiral wound polymeric membranes modules were 

fabricated and used in fabricated pilot system. Continuous tap water stream was used in this experiment for six 

months. The results indicated that PVC spiral wound membrane module provides high productivity 9.36 m3/d, 

with organic removal (COD) 100%, blue green algae removal 100%, 95.7% for total algae removal and clear 

bacteria from water efficiently. The results of this study affirm that none of the water quality parameters 

(chemical or biological) that were monitored in this study exceeded the Standard Specification for Egyptian 

Drinking Water. 
 

Keywords: Drinking water; Polyvinylchloride; polyvinylidene di fluoride; Spiral wound module

1. Introduction 

Water is the building block of the life for all living 

organisms. It is very unique substance due to the 

different physical and chemical characteristics [1-3]. 

It emerges as a critical aspect for the quality of life 

and sustainable development [4]. Potable water is 

necessary for life and thus plentiful and safe water 

stock must be available to the public [5]. 

Surface water holds appreciable amount of 

suspended solids particles, algae, bacteria, organic 

substances, causing bad smell and taste, so it should 

be treated before using as a drinking water[6].There 

are two ways for treating surface water, firstly 

conventional method includes many processes like 

clarification (coagulation/flocculation process, 

sedimentation or dissolved air flotation), sand filters, 

activated carbon adsorption and disinfection. Second 

way is the advanced way by using ultrafiltration (UF) 

membranes [7]. 

Ultrafiltration membranes able to remove the 

dissolved macromolecules and small suspended 

particles from a feed fluid with pore size ranges from 

1 to 100 nm. In addition, these membranes can 

concentrate the bulky components of the feed fluid on 

one part of the membrane, as the micro solutes and 

the solvent are drained as they can transfer through 

the membrane, bacteria and viruses are successfully 

removed. 

The UF membrane serves as a selective barrier 

retaining particles with molecular weights higher than 

a few thousand of Dalton (macro solute), while 

particles with the small sizes (solvent and micro 

solutes) transfer easily through the membrane pores 

[8-11] .The range of 1–10 bars is the common 

operating pressure for UF for the removal of 

dissolved particles of different sizes and properties 

[8, 9,11]. Relying on their pore size, UF technology 

 

Egyptian Journal of Chemistry 
http://ejchem.journals.ekb.eg/ 

 

411 
 

https://www.lenntech.com/clarifiers.htm
https://www.lenntech.com/coagulation-flocculation.htm
https://www.lenntech.com/settlers.htm
https://www.lenntech.com/daf.htm
https://www.lenntech.com/gacfilter.htm
https://www.lenntech.com/disinfection.htm


 M. .S. Shalaby et.al. 

_____________________________________________________________________________________________________________ 

________________________________________________ 

Egypt. J. Chem. 63, No. 12 (2020) 

 

 

5194 

is applied for crucial separation processes like 

treatment of product streams in the food and beverage 

industry, filtration of colloidal suspensions, recovery 

of beneficial matters from coating or dyeing baths in 

the automobile and textile industries and treatment of 

industrial wastewaters, also in medical, 

biotechnological industries, paper and dairy 

industries [12-15]. 

Most polymeric materials which were used in UF 

preparation are cellulose acetate due to it has high 

hydrophilicity and low price, polysulfone and 

polyethersulfone because they have good pH 

stability, good oxidation resistance and good 

intensity. Polyvinylidene fluoride also, has good 

resistance to oxidation and high mechanical 

properties. Polyvinylchloride has high flexibility, 

long lifetime, and highly resistant to chemicals [16]. 

To improve performance of membrane, there are 

additives should be added like pore formers, 

polyethylene glycol and polyvinyl pyrrolidone. The 

most problems during UF membrane operation is 

decline in the flux due to fouling of the surface. 

Many researches were studied, the improvement in 

the membrane structure during formation to provide 

chemical and thermal stability, good hydrophilicity, 

membrane-forming property, microbial corrosion, 

acid, alkali and oxidation resistance, and good 

mechanical strength for the produced membrane. 

However, many modifications can be carried on the 

membrane surface by different coating ways or using 

blending between two polymers or nanomaterials to 

enhance the membrane performance. Also, adjusting 

backwash system in the installed UF plant to be 

controlled system depends on the decline of the 

permeate flux to certain limit that can reduce fouling 

of membrane and increase lifetime of membrane and 

reduce chemical using during membrane cleaning 

[17-19].  

In this work simple, cheap and low waste system 

for drinking water treatment was designed and 

installed as a pilot system. Ultrafiltration membranes 

were prepared from main polymers 

polyvinylidenefluoride (PVDF) and 

polyvinylchloride (PVC), then rolling them in the 

form of spiral wound modules. Low cost simple 

installed ultrafiltration pilot unit composed of carbon 

filter and ultrafiltration module was used in pilot 

testing and longtime experiments. The novelty of this 

work improves the quality of the surface water by 

using low cost system with high productivity and low 

waste after backwash step. Also, this system can be 

used in treatment of surface water that was 

contaminated by sewage wastewater, which is 

considered one of the major problems occurs in the 

villages in third world countries. 

 

2. Experimental  

2.1. Preparation of ultrafiltration PVDF and 

PVC flat sheet membranes 

PVDF and PVC membranes were prepared using 

phase inversion process. The polymer dope solutions 

of 18% PVDF were dissolved in NMP with 2% of 

polyethylene glycol (PEG), the mixing process was 

carried out for 8hrs. The other ultrafiltration 

membrane was prepared by 16% PVC with 2% PEG 

which were dissolved in NMP at mixing time 24hrs. 

The polymeric solutions were cast on  nonwoven 

supports fixed on a glass plate and the casting process 

was carried out using fabricated large scale casting 

machine was fabricated in Egyptian workshop, this 

machine can produce large scale flat sheet membrane 

with length 110 cm and width 65cm.  Table 1 

indicates the polymeric solutions compositions and 

time of mixing. 

 

Table 1: Polymeric solutions composition for 

prepared  membranes. 

Membrane 

Symbol 

Composition (Weight percentage) 

PVDF 

% 

PEG 

400 % 

NMP 

% 

PVC 

% 

U1 18 2 80 0 

U2 0 2 82 16 

2.2.  Membrane characterization 

A. Scanning electron microscopy (SEM) 

Scanning electron microscopy (SEM; a JMS-5600 

Electron Microscope, Germany) in the central lab, 

National Research Centre, was used to indicate the 

images of morphology of produced membranes. The 

cross-sectional images of membrane were taken using 

a JEOL 5410 scanning electron microscope (SEM) at 

20 kV electron beam intensity.  

 

B. Mechanical properties 

Tensile strength and elongation were tested as 

mechanical properties of prepared flat sheet 

membranes by mechanical testing system 

(INSTRON-5500R) using sample area of 25 cm2. 

 

2.3.  Spiral wound membrane fabrication 



 SIMPLE, CHEAP AND LOW WASTE SYSTEM FOR DRINKING WATER TREATMENT..... 
__________________________________________________________________________________________________________________ 

________________________________________________ 

Egypt. J. Chem. 63, No. 12 (2020) 

 

5195 

The prepared membranes were rolled and formed as 

spiral wound modules for pilot test. National 

Research Centre, Egypt has spiral wound module 

fabrication machines, as shown in figure (1). The 

prepared membranes were cut  and adjusted to be 50 

cm width and 90 cm long. Six folded membranes 

were used to prepare spiral wound module 4021. 

Feed space was used between folded membrane and 

permeate carrier was used to collect the permeate 

water to the perforated tube. finally, fiberglass 

winding machine was used to enhance the module by 

fiber glass to protect and make the module able to 

carry pressure. 

 

2.4. Ultrafiltration system design and module 

evaluation 

The system was designed to compose of activated 

carbon filter as a pretreatment step before 

ultrafiltration membrane. The activated carbon filter 

was used to remove dissolved impurities and 

disinfection byproducts that can make water taste 

bad. It fabricated from carbonaceous source 

materials, such as coal, coconuts, nutshells, peat, 

wood, and lignite, which have networks of 

submicroscopic pores that provide large surface area 

per unit volume. Activated carbon filter contains 

three regions: Micropore region - less than 100 

Angstroms, Mesopore region - between 100 and 

1,000 Angstroms and Macropore region - greater than 

1,000 Angstroms. Ultrafiltration spiral wound 

module was the next step after pretreatment. The 

system has flow meter to read the flow during 

operation as shown in fig.2. The system was 

connected directly to the tap water. The produced 

purified water was collected and analyzed. 

 

 

Spiral wound module housing in the pilot system can 

carry two modules of code 4021 connected by 

connector. flowmeter was fitted with the permeate 

line to estimate the flow rates together with the feed 

pressure through a pressure guage. A pressure  

plunger pump was attached with the pilot plant to 

circulate the feed in UF membrane module.PVDF UF 

membrane modules and PVC UF membrane modules 

have  an effective area of 8.1m2. feeding tap water 

was continuously fed to the spiralwound module and 

the backwash was carried out weekly. The collected 

samples of permeate and backwash were analyzed 

and the average reading was recorded. The 

experiments were carried out on two modules PVDF 

and PVC for 6 months. Fig. 3. indicates the Ultra 

filtration(UF) pilot unit. 

 

Rolling 
Trimming 

(side) 
cutting)

Fiber glass  
winding 

Fig. 1. spiral wound module machines 

Fig. 2. schematic drawing for UF pilot system 



 M. .S. Shalaby et.al. 

_____________________________________________________________________________________________________________ 

________________________________________________ 